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Cap nhat phong ngtra dét quy trén BN rung nhi khéng do bénh van tim

Event Association with AF

Cardiovascular

morbidity and

Death 'nrt:alit;-', especially cardiovascular
mortality due to sudden death, heart failure or
stroke.

Stroke q 20-3 all strokes are due to AF. A growing

number of patients with stroke are diagnosed with
‘silent’, paroxysmal AF.

mortality

Hospitalizations

|0-40% of AF patients ar;r year.

associated with

Quality of life

Quality of life is impaired in AF patients independent
of other cardiovascular conditions.

atrial fibrillation

Left ventricular

Left ventricular dysfunction is found l all

TL: Kirchhof P et al. 2016 ESC Guidelines for

dysfunction and | AF patients. AF causes or aggravates LV dysfunction

heart failure in many AF patients, while others have completely
preserved LY function despite long-standing AF.

Cognitive decline itive declineand vascular dementia can

and vascular develop even in anticoagulated AF patients.

dementia Brain white matter lesions are more common in

AF patients than in patients without AF.

the management of AF. Eur H J, Aug 2016.
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AF = atrial fibrillation; LV = left ventricular.
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Timeline of findings from landmark trials in AF management

4
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VKA superior to aspirin
for stroke prevention in
AF

ACE-I/ARBs prevent
AF in heart failure

VKA reduces stroke in
ARBs prevent AF in AF by 2/3

hypertension & LVH
Ximelagatran as

effective as VKA

Dabigatran it least as

ARBs do not prevent
effective as VKA in AF

AF or adverse
outcomes in patients
without hypertension

PUFA do not nd
prevent AF Apixaban at least as
effective as VKA in AF
MRA prevent AF in
HFrEF patients pre-
treated with ACE-ll ~ Edoxaban at least as

bota:biockors effective as VKA in AF
ACE-I/ARB prevent

AF in hypertension Meta-analysis and

healthcare databases:

Beta-blockers NOAC:s safer and
prevent AF in HFrEF  slightly more effective
patients pre-treated compared to VKA

with ACE-I

an suppress AF

Rate control not inferior to rhythm control

PVI maintains SR
better than
antiarrhythmic drugs

Amiodarone not

superior to rate

control in heart
failure

Dronedarone
improves outcomes
in non-permanent AF

AF ablation

improves Qol

Lenient rate control
acceptable

Dronedarone harms
in permanent AF

First-line PVI
maintains SR better
than antiarrhythmic

drugs

effective as
complex ablation in
persistent AF

Beta-blockers
without prognostic
benefit in AF patients
with HFrEF
Cryoenergy as
effective as RF
for PVI

irst maze surgep)
for AF treatment
published

RF based maze
maintains SR after
cardiovascular

surgery

Bipolar RF more
effective than
conventional RF
for stand-alone
AF surgery

Concomitant maze
surgery maintains SR
but increases risk of

permanent pacemaker

TL: Kirchhof P et al. 2016 ESC Guidelines for the management of AF. Eur H J, Aug 2016.

PUFA =
polyunsaturated
fatty acid; PVI =
pulmonary vein
isolation; QoL =
quality of life; RF
= radiofrequency;
SR = sinus rhythm



Cap nhat phong ngwra dét quy trén BN rung nhi khéng do bénh van tim

AF pattern Definition

First diagnosed | AF that has not been diagnosed before, irrespective
AF of the duration of the arrhythmia or the presence

P atte 'ns O f atrl al and severity of AF-related symptoms.
Paroxysmal AF | Self-terminating, in most case

flb rlllatl O n Some AF paroxysms may continue for up to 7 days?

AF episodes that are cardioverted within
7 days should be considered paroxysmal.*

Persistent AF AF that lasts. including episodes

that are terminated by cardioversion, either with
drugs or by direct current cardioversion, after
7 days or more.

Long-standing Continuous AF lastingfor >1 yearwhen it is decided

persistent AF to adopt a rhythm control strategy.
Permanent AF AF that isby the patient (and physician).
AF = atrial fibrillation. Hence, rhythm control interventions are, by
*The distinction between paroxysmal and persistent AF is often not made correctly deﬁniﬁon’ not pursued in pa(ient_s with permanent
- ) . . 163 . are - -
twrthou?: access to long term monltc.'nng. Hence.'thls classification alone IS. often AF Should a rhythm control strate gy be a dopted. the
insufficient to select specific therapies. If both persistent and paroxysmal episodes . . ] )
are present, the predominant pattern should guide the classification. arri hythm'a would be re-classified as long-standlng
persistent AF'.

" Pham
v Nguyen

Vinh TL: Kirchhof P et al. 2016 ESC Guidelines for the management of AF. Eur H J, Aug 2016.
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Acute and chronic management of AF patients: desired
cardiovascular outcomes and patient benefits

Treatment Desired outcome Patient benefit

Acute rate
and rhythm
control

Haemodynamic stability

Miilnftlgg Cardiovascular risk Improved life
pref:cliors ng reduction expectancy

Oral anticoagulation in

ASSESS SroKe patients at risk for stroke

—
risk Stroke prevention

Assess heart
rate

Symptom improvement,
preservation of LV function

Assess Symptom
symptoms improvement
AF = atrial fibrillation; LV = left ventricular.
” Pham
Nguyen . URT
v Vinh TL: Kirchhof P et al. 2016 ESC Guidelines for the management of AF. Eur H J, Aug 2016. 3
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Piéu tri phong ngira dot
quy/b/n RN khong do van
nhan tao hay hep 2 14 hau thap
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Yes
Stroke
prevention
in atrial
fibrillation. o
| L A
i ! Oral anticoagulation {
indicated
OAC should be Assess for contra-indications
[ considered (llaB) ] Correct reversible
, / | bleeding isk factors
/ ‘ ‘\\‘
> \
f LAA occluding devices‘ \\
may be considered in \
patients with clear v « v
TL: Kirchhof P et al. 2016 ESC Guidelines for ‘;’;“32"5"3‘,‘:3;" -f W
the management of AF. Eur H J, Aug 2016. - :

AF = atrial fibrillation; LAA = left atrial appendage; NOAC = non-vitamin K antagonist oral anticoagulant; OAC = oral anticoagulation;VKA = vitamin K antagonist.
Pham *Congestive heart failure, Hypertension,Age 275 years (2 points), Diabetes, prior Sstroke/TIA/embolus (2 points),Vascular disease, age 65-74 years, female Sex.
| ' Nguyen YIncludes women without other stroke risk factors.
. “llaB for women with only one additional stroke risk factor.
Vinh 9IB for patients with mechanical heart valves or mitral stenosis.
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Clinical risk factors for
stroke, transient
ischaemic attack, and

systemic embolism in the
CHA2DS2-VASc score

TL: Kirchhof P et al. 2016 ESC Guidelines for
the management of AF. Eur H J, Aug 2016.
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CHA ;DS;-VASc risk factor Points

Congestive heart failure +1

Signs/symptoms of heart failure or objective evidence of

reduced left-ventricular ejection fraction

Hypertension +|

Resting blood pressure >140/90 mmHg on at least two

occasions or current antihypertensive treatment

Age 75 years or older +2

Diabetes mellitus +|

Fasting glucose >125 mg/dL (7 mmol/L) or treatment

with oral hypoglycaemic agent and/or insulin

Previous stroke, transient ischaemic attack, or +2

thromboembolism

Vascular disease +I

Previous myocardial infarction, peripheral artery disease,

or aortic plaque

Age 65-74 years +|
+|

Sex category (female)

11



Cap nhat phong ngtra dét quy trén BN rung nhi khéng do bénh van tim
Dose adjustment for NOACs as evaluated in
the PHASE III trials

4
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Dabigatran Rivaroxaban Apixaban Edoxaban
(RE-LY) %42 (ROCKET-AF) %42 (ARISTOTLE)?'* 4 (ENGAGE AF-TIMI 48)**
Renal clearance 80% 35% 25% 50%
Number of patients 18113 14 264 18 201 21 105
Dose 150 mg or 20 mg once daily 5 mg twice daily 60 mg (or 30 mg)
I 10 mg twice daily once daily

Exclusion criteria

CrCl <30 ml/min

CrCl <30 mL/min

Serum creatinine >2.5 mg/dL or

CrCl <30 mL/min

for CKD CrCl <25 mL/min
Dose adjustment with None I5 mg once daily 2.5 mg twice daily if serum 30 mg (or 15 mg) once daily if
CKD if CrCl <30-49 mL/min creatinine =1.5 mg/dL CrCl <50 mL/min
(133 pmol/L) plus age 280 years

or weight <60 kg
Percentage of patients 20% with 21% with 15% with 19% with
with CKD CrCl 30-49 mL/min CrCl 3049 mL/min CrCl 30-50 mL/dL CrClI <50 mL/min
Reduction of stroke No interaction with No interaction with No interaction with NA
and systemic embolism CKD status CKD status CKD status
Reduction in major Reduction in major Reduction in major NA

haemorrhages
compared to warfarin

haemorrhage with dabigatran

was greater in patients
withleGFR >80 mL/min-with

either dose

ajor haemorrhage
similar

haemorrhage with apixaban

TL: Kirchhof P et al. 2016 ESC Guidelines for the management of AF. Eur H J, Aug 2016.
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Use of non-vitamin K antagonist oral

anticoagulants according to renal function

" Pham
v Nguyen
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CrCl Dabigatran Rivaroxaban Edoxaban Apixaban
60 mg *in patients at high risk of
95 mi/min —---—---- B R bleeding (pgr Sml?c). # Other
dose reduction criteria may
2% 150 mg 20 mg apply (weight <_60kg,
60 mg * concomitant potent P-Gp
. — 2x2.5mg* inhibitor therapy). S only |.f at
ﬁu m”mln -------------------------------------------------------------------------- cafem - |east tWO Out ofthree fulfllled:
age > 80years, body weight
<_60kg, creatinine >1.5mg/dL.
. 2x150 -
40 ml/min 2%110 :gfr 15 mg 30 mg Orange arrows indicate
cautionary use (dabigatran in
_ moderate renal insufficiency, Fxa
L e o inhibitors in severe renal
® 15mg 30 mg 2x2.5 mg insufficiency, edoxaban in
G MmN = ‘supranormal’ renal function
Dialysis @ ® @ 2
TL: Steffel J et al. The 2018 EHRA Practical Guide on the use of non-VKA oral anticoagulants in patients with 13

AF. Eur H J, April 2018



Cap nhat phong ngtra dét quy trén BN rung nhi khéng do bénh van tim

Calculation of the Child-Turcotte-Pugh score
and use of NOACs in hepatic insufficiency

Parameters 1 point 2 points 3 points
Encephalopathy No Grade 1-2 (suppressed with medication) Grade 34 (refractory/chronic)
Ascites Mo Mild (diuretic-responsive) Moderate—severe (diuretic-refractory)
Bilirubin <2 mg/dL 2-3 mg/dL >3 mg/dL
<34 umol/L 34-50 umol/L =50 pmol/L
Albumin >3.5g/dL 2.8-35g/dL <2.8g/dL
>35g/L 28-35g/L <28g/dL
INR <1.7 1.71-2.30 >2.30
Child—Pugh category Dabigatran Apixaban Edoxaban Rivaroxaban
A (5-6 points)
B (7-9 points) Use cautiously Use cautiously
C (1015 points)

"Pham
v gﬂgen TL: Steffel J et al. The 2018 EHRA Practical Guide on the use of non-VKA oral anticoagulants in

patients with AF. Eur H J, April 2018

14



Cap nhat phong ngwra dét quy trén BN rung nhi khéng do bénh van tim

Plasma levels and coagulation assays in patients
treated with non-VKA oral anticoagulants

Dahigatranl‘“'n“ Apixabanlh, SmPc Edoxaban'?%%3? Rivaroxaban'?"'%
Expected plasma levels of NOACs in patients treated for AF (based on dTT/ECA for dabigatran and anti-FXa activity for Xa inhibitors)
Expected range of plasma levels at peak 64-443 69-321 91-321 184-343
for standard dose (ng/mL)”
Expected range of plasma levels at trough 31-225 34-230 31-230 12-137
for standard dose (ng/mL)”
Expected impact of NOACs on routine coagulation tests
PT t M 11 )
aPTT T (1) I f
ACT 1(n 1 ] f
m D - - -
o o | N
Nguyen TL: Steffel J et al. The 2018 EHRA Practical Guide on the use of non-VKA oral anticoagulants in patients with AF. Eur
» Vinh H J, April 2018 15




Cap nhat phong ngwra dét quy trén BN rung nhi khéng do bénh van tim

Possible measures to take in case of bleeding (1)

Direct thrombin inhibitors FXa inhibitors
(dabigatran) (apixaban, edoxaban, rivaroxaban)

Non life-threatening major bleeding | @ Inquire about last intake | dosing regimen

Local haemostatic measures

Fluid replacement

RBC substitution, if necessary

Platelet substitution (in case of thrombocytopenia <60 x 109/L or thrombopathy)

Fresh frozen plasma not as reversal agent (may be considered as plasma expander)
Tranexamic acid can be considered as adjuvant (1 g i.v., repeat every 6 h, if necessary)
Desmopressin can be considered in special cases such as coagulopathy or thrombopathy;
0.3 pglkg i.v. infusion (max dose 20 pg)

™ Estimatf plasma levels: ] -:-f plasma levels: 12-24 h

¢ Normal renal function: 12-24h
e CrCl50-80 mL/min: 24-36h

e CrCl30-50ml/min: 36-48h

e CrCl <30 mL/min: >48h

e Maintain diuresis

e Consider idarucizumab (see below)

“Pham
v Nguyen 1| - Steffel J et al. The 2018 EHRA Practical Guide on the use of non-VKA oral anticoagulants in patients with AF. Eur H "

Vinh 5 April 2018
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Possible measures to take in case of bleeding (2)

Direct thrombin inhibitors FXa inhibitors
(dabigatran) (apixaban, edoxaban, rivaroxaban)

e All of the above e All of the above

¢ Direct reversag iv.intwo | e Direct reversal: Andexanet alpha

doses a 2.5 g i.v. no more than 15 min apart (if available and approved)®
¢ Bolus over 15-30 min, followed by 2-h infusion

e Rivaroxaban (last intake >7 h before) or apixaban:
400 mg bolus, 480 mg infusion @ 4 mg/min

® Rivaroxaban (last intake <7 h before or unknown)
or enoxaparin or edoxaban: 800 mg bolus,
960 mg infusion @ 8 mg/min

e CProthrombin complex concentrate¥PCC) 50 Ulkg (with additional 25 U/kg if clinically needed)
e Activated PCC 50 Ufkg, max 200 U/kg/day): no strong data about additional benefit over PCC.
Can be considered before PCC, if available

RBC, red blood cells; CrCl, creatinine clearance; PCC, prothrombin complex concentrate. aAndexanet alpha is currently
neither approved nor available and final results of the ANNEXA-4 study are pending

Pham
”Nguyen . . . . . .
Vinh TL: Steffel J et al. The 2018 EHRA Practical Guide on the use of non-VKA oral anticoagulants in patients with AF. 17
Eur H J, April 2018



Cap nhat phong ngtra dét quy trén BN rung nhi khéng do bénh van tim

Management of bleeding in patients taking
non-vitamin antagonist oral anticoagulants

Bleeding while using a NOAC

* Inquire about last NOAC intake
* Blood sample to determine creatinine (clearance), hemoglobin etc,
* Rapid coagulation assessment, incl. plasma drug levels (if available)

'1' 4 l
Dlitleading e [ itethreatening beeding |

| 7+ | 7+ |

* Delay or discontinue next dose Supportive measures : * For dabigatran-treated patients:
* Reconsider concomitant medication * Mechanical compression Idarucizumab 5g i.v.
* Reconsider choice of NOAC, dosing * Endoscopic haemostasis if gastro-intestinal bleed * For FXa inhibitor -treated patients:
(see chapters 2, 5, and 15 * Surgical haemostasis Andexanet alpha (pending approval
*  Fluid replacement and availability)
* RBC substitution if needed
+ Platelet substitution (if platelet count <60x10%/L) Otherwise, consider:
* Consider adjuvant tranexamic acid * PCC (e.g. Beriplex®, CoFact®) 50
* Maintain adequate diuresis U/kg; +25 U/kg if indicated
* aPCC (Feiba®) 50 U/kg; max 200
For dabigatran: U/kg/day
+ Consider idarucizumab / hemodialysis (if
idarucizumab is not available)

Pham
"Nguyen ) . . . . .
Vinh TL: Steffel J et al. The 2018 EHRA Practical Guide on the use of non-VKA oral anticoagulants in patients with
AF. Eur H J, April 2018
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Patient post major gastrointestinal bleeding

A 4
Continuing / Restarting NOA

Re-initiation of Consider factors vauring itholding [
anticoagulation

Need for dual antiplatelet therapy after PCl

gastrointestinal
bleeding e

Net assessment in favour of withholding anticoagulation
according to a multidisciplinary decision

Unidentifiable site of bleeding
Multiple angiodysplasias in the Gl tract
No reversable / treatable cause?
Bleeding during treatment interruption
Chronic alcohol abuse

L B OR

l Yes

#Without evidence; ideally include
patient in ongoing trial

Pham
"Nguyen . ) . . . .
Vinh TL: Steffel J et al. The 2018 EHRA Practical Guide on the use of non-VKA oral anticoagulants in patients with AF. Eur 19
H J, April 2018
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Patient requiring unplanned surgery

Urgent Procedure

NOn' V KA Oral Immediate Procedure
(need to operate within minutes) {need to operate within hours)

anticoagulant
management in

Reversal of NOA

th e S etti ng Of if necessary / depending on the 12 (-24) h if possible

bleeding risk of the procedure
(and if available / approved)

unplanned
surgery

Repeat coag panel Operation

Targeted hemostatic intervention based on coag panel results and clinical picture

Ph
"| 'Ng?lr;len TL: Steffel J et al. The 2018 EHRA Practical Guide on the use of non-VKA oral anticoagulants in

Vinh patients with AF. Eur H J, April 2018

!

v

Expedite Procedure
(need to operate within days)

A 4

Blood sample for full coagulation panel (incl. PT, aPTT, anti-FXa, dTT)

|

Defer surgery for

y

Repeat coag panel

v

A 4

Defer surgery
ideally as for planned
interventions (see chapter 12)

v

Repeat coag panel

W

Reversal of NOAC Defer further
(if necessary / available / approved) (if necessary)
v ¥
Operation

20
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Acute management of elective PCI or ACS in AF patients
treated with non-VKA oral anticoagulant

Vinh

" Pham
v Nguyen

AF patient on NOAC

\ 7
Elective PCI

y

Stop NOAC: last dose 224h before intervention

Y
Consider alternatives (as in all with
need for chronic OAC):
Bypass surgery
(- Sole balloon angioplasty)

v

Periprocedural anticoagulation
per local practice:
UFH {per ACT/aPTT)
Bivalirudin
Avold Gp lib/llla inhibitors

v

Stent type:
Prefer contempoarary DES
|BMS and 1" gen DES to be avoided)

!

- Stop NOAC

On admission:

- Load with ASA (150-300 mg) +/- P2Y,, inhibitor as per standard protocol

v

o

v

.’

anmﬂ

v

.’

Fibrinolysis

Only if below
reference range
(Tak.9)

Mo UFH or
enoxaparin until
NOAC levels
helow reference
range (Tab, 9)

Primary PCI (preferred)

Radial access
Prefer new-
generation DES

- Additional UFH,

LMWH, bivalirudin
(regardless of last
NOAC)

- Avold lib/1la inhi-

bitors unless bail-out

- Avold fondaparinux

Urgent

Approach as per
primary PCI

v

Non-urgent

Delay PCI

Start
fondaparinux
(preferred) or
LMWH 212h after
last NOAC

Avoid upstream
bivalirudin, UFH,
or lib/Ila
inhibitors

v

After discontinuation of parenteral anticoagulation: restart (same) NOAC according to SmPC, in combination with single or dual antiplatelets
(see Figure 11)

A 4

PPl should be considered

Discharge with prespecified step-down plan (Figure 11)

TL: Steffel J et al. The 2018
EHRA Practical Guide on
the use of non-VKA oral
anticoagulants in patients
with AF. Eur H J, April 2018
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Re-initiation of anticoagulation after
transient ischaemic attack/stroke

Acute ischaemic stroke

v v v v

Persisting mild Persisting moderate Persisting severe
TIA . ; S : ;
neurological deficit neurological deficit neurological deficit
No clinical Exclude haemorrhagic Exclude haemorrhagic
worsening or transformation by brain CT transformation by brain CT
clinical or MRI within 24 hours or MRI within 24 hours
improvement before (re-)starting a NOAC before (re-)starting a NOAC

(Re-) start only in the absence of contraindications and if stroke size is not expected to substantially increase the risk of secondary haemorrhagic transformation. *Consider shorter delays to
(re-) start a non-VKA oral anticoagulant if there is a very high risk of stroke recurrence (e.g.left atrial appendage thrombus) and no haemorrhagic transformation on follow-up brain imaging
(using CT or MRI). Consider longer delays to (re-)start a non-VKA ora lanticoagulant according to the recommendations made in the ESC AF Guidelines 2016. # Without proven evidence;
consider inclusion of patient in an ongoing trial.

TL: Steffel J et al. The 2018 EHRA Practical Guide on the use of non-VKA oral anticoagulants in patients with AF. Eur H J, April 2018
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Patient post intracranial haemorrhage

!

Re - i n iti ati O n O f Consider factors favoring withholding (v')
a ntl C O agulatl O n vs. (re-) starting oral anticoagulation
post intracranial
bleeding

Severe intracranial bleed

Multiple cerebral microbleeds (e.g. >10)

No reversible/treatable cause of bleeding
Older age

Bleeding during interruption of anticoagulation
Bleed on adequately or underdosed NOAC
Uncontrolled hypertension

Chronic alcohol abuse

Need for dual antiplatelet therapy after PCI

|

Net assessment in favour of withholding anticoagulation
according to a multidisciplinary decision

NN NN NN NN

# Without evidence; ideally include the
patient in an ongoing trial. *Brain imaging
(CT/MRI) should be considered before (re- l Yes

initiation of (non)-VKA oral anticoagulant i . ‘ . ‘ -
“Pham

Nguyen 7| : Steffel J et al. The 2018 EHRA Practical Guide on the use of non-VKA oral anticoagulants in patients with AF. Eur
Vinh H J, April 2018
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Take home messages (1)

—NOACS: chong chi dinh/RN & b/n mang van co hoc hoic hep 2 14 hau thap
—Chure nang than (Cockcroft-Gault) va chirc nang gan: trude st dung NOACS
— Chuyén doi thuoc khang Vit K qua NOACS: bat dau khi INR < 2.5

—Tranh ding dong thoi: dronedarone, rifampin, nhiéu thudc e ché HIV

protease, itraconazole, ketoconazole, voriconazole, St John’s wort,

dexamethasone, cac thudc nhom P-glycoprotein, CYP3A4.

" Pham
v Nguyen

Vinh 24



Cap nhat phong ngwra dét quy trén BN rung nhi khéng do bénh van tim

Take home messages (2)

—Sau XHTH ning: bat dau lai NOACs sém nhat khi co thé (4-7 ngay)

—XH de doa dén tinh mang;
 Dabigatran: sir dung thuoc doi khang idarucizumab 5 mg TM x 2 (cach <15
phut).
« Thudc trc ché Xa: Prothrombin complex concentrate 50 Ul/kg.

—B/n dang dung NOACs bi HC/BDMVC:
* PCI vu tién duong mach quay/NMCTSTCL
« NMCT/KSTCL.: tri hoan can thi¢p 24 — 48 gid

—B/n NOAC:s bi dot quy TMCB:
* Tiéu soi1 huyét néu nong d6 NOACs dudi ngudng thap nhat hoac liéu cudi
NOACs > 48 gio.

» Bt dau lai NOACs sau 3-14 ngay (dwa vao triéu chting than kinh va chuyén
dang xuat huyét)

" Pham
v Nguyen

Vinh
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